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Summary of Test Result
FCC Rule Description Limit Result Remark
U-NII-1
2.1049 26dB & 99% - Pass U-NII-2A
15.403(i) Bandwidth U-NII-2C
>500kHz Pass U-NII-3
U-NII-1
Maximum Conducted <24dBm Pass U-NII-2A
15.407(a)
Output Power U-NII-2C
<30dBm Pass U-NII-3
U-NII-1
. <11dBm/MHz Pass U-NII-2A
15.407(a) Power Spectral Density
U-NII-2C
<30dBm/500kHz Pass U-NII-3
Under limit
o 15.407(b)
15.407(b) Unwanted Emissions Pass 2.03 dB at
15.209(a)
5120.680 MHz
Under limit
15.207 AC Conducted Emission 15.207(a) Pass 15.51 dB at
0.549 MHz
- Within Operation
15.407(9g) Frequency Stability Pass
Band
Automatically Discontinue Discontinue
15.407(c) o o Pass
Transmission Transmission
15.203 & 15.407(a) Antenna Requirement N/A Pass
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1 Test Laboratory
1.1 Test facility

CNAS (accreditation number: L11138)

Hunan Ecloud Testing Technology Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1244 , Test Firm Registration Number:
793308 )

Hunan Ecloud Testing Technology Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

ISED(CAB identifier: CN0O012, ISED# :24347)

Hunan Ecloud Testing Technology Co., Ltd. has been listed on the Wireless Device Testing Laboratories list of
innovation, Science and Economic Development Canada to test to Canadian radio equipment requirements.

A2LA (Certificate Code : 4895.01)

Hunan Ecloud Testing Technology Co., Ltd. has been listed by American Association for Laboratory

Accreditation to perform electromagnetic emission measurement.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
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2 General Description
2.1 Applicant
HUNAN FN-LINK TECHNOLOGY LIMITED
No. 8 , Litong Road , Liuyang Economic Development Zone , Liuyang City, Hunan Province,
China
2.2 Manufacturer
HUNAN FN-LINK TECHNOLOGY LIMITED
No. 8 , Litong Road , Liuyang Economic Development Zone , Liuyang City, Hunan Province,
China
2.3 General Description Of EUT
Product WIFI+BT Module
Model No. K255B-SR
Additional No. N/A
Difference Description N/A

FCCID

2AATL-K255B-SR

Power Supply

3.3Vvdc for EUT

Modulation Technology

256QAM,64QAM, 16QAM, QPSK, BPSK for OFDM

Modulation Type

802.11a/n/ac : OFDM

Operating Frequency

U-NI1-1:5150~5250MHz
U-NII-2A:5250~5350MHz
U-NII-2C:5470~5725MHz
U-NII-3:5725~5850MHz

Max. Output Power

802.11a:16.27 dBm (0.0424 W)

802.11n HT20 SISO: 16.25 dBm (0.0422 W)
802.11n HT40 SISO: 15.65 dBm (0.0367 W)
802.11ac VHT20 SISO : 15.92 dBm (0.0391 W)
802.11ac VHT40 SISO: 15.65 dBm (0.0367 W)
802.11ac VHT80 SISO: 13.59 dBm (0.0229 W)

1.

Antenna Type FPC Antenna
Antenna Gain (dBi) 2dBi Gainat U-NII-1/U-NII-2A/U-NII-2C/U-NII-3
HW Version V5.0
SW Version V5.0
I/O Ports Refer to user’'s manual
NOTE:
For a more detailed features description, please refer to the manufacturer’s specifications or the

user's manual.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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2. For the test results, the EUT had been tested with all conditions. But only the worst case was
shown in test report.

2.4 Modification of EUT

No modifications are made to the EUT during all test items.

2.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the
requirements of the following standards:

+  FCC Part 15 Subpart E §815.407

¢+  ANSI C63.10-2013

U FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01

¢ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

Remark:
1. This EUT has also been tested and complied with the requirements of FCC Part 15,
Subpart B, recorded in a separate test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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3

3.1

Test Configuration of Equipment Under Test

Carrier Frequency and Channel

U-NII-1
Channel Frequency Channel Frequency
36 5180 MHz 46 5230 MHz
38 5190 MHz 48 5240 MHz
40 5200 MHz
42 5210 MHz
U-NII-2A
Channel Frequency Channel Frequency
52 5260 MHz 62 5310 MHz
54 5270 MHz 64 5320 MHz
56 5280 MHz
58 5290 MHz
U-NII-2C
Channel Frequency Channel Frequency
100 5500 MHz 134 5670 MHz
102 5510 MHz 140 5700 MHz
106 5530 MHz
110 5550 MHz
116 5580 MHz
122 5610 MHz
TDWR
Channel Frequency Channel Frequency
118 5590 MHz 124 5620 MHz
120 5600 MHz 126 5630 MHz
122 5610 MHz 128 5640 MHz
U-NII-3
Channel Frequency Channel Frequency
149 5745 MHz 159 5795 MHz
151 5755 MHz 165 5825 MHz
155 5775 MHz
157 5785 MHz

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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3.2 Test Mode
Based on the baseline scan, the worst - case data rates were:
Mode Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11n VHT20 MCSO0
802.11n VHT40 MCSO0
802.11n VHT80 MCSO0

3.2.1 Antenna Port Conducted Measurement

Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH36 Mode 1: CH36 Mode 1: CH38 Mode 1: CH42
U-NII-1 Mode 2: CH40 Mode 2: CH40 Mode 2: CH46 Mode 2: -
Mode 3: CH48 Mode 3: CH48 Mode 3: - Mode 3: -
Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH52 Mode 1: CH52 Mode 1: CH54 Mode 1: CH58
U-NII-2A Mode 2: CH56 Mode 2: CH56 Mode 2: CH62 Mode 2: -
Mode 3: CH64 Mode 3: CH64 Mode 3: - Mode 3: -
Summary table of Test Cases
Modulation
Test ltem 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHT80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH100 Mode 1: CH100 Mode 1: CH102 Mode 1: CH106
U-NII-2C Mode 2: CH116 Mode 2: CH116 Mode 2: CH110 Mode 2: -
Mode 3: CH140 Mode 3: CH140 Mode 3: CH134 Mode 3: -

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
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Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40

Mode 1: CH149 Mode 1: CH149 Mode 1: CH151 Mode 1: CH155

U-NII-3 Mode 2: CH157 Mode 2: CH157 Mode 2: CH159 Mode 2: -

Mode 3: CH165 Mode 3: CH165 Mode 3: -

3.2.2 Radiated Emission Test (Below 1GHz)

Radiated
Test Cases

802.11ac VHT80

Mode 1: CH42

Note : 1. Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, XYZ axis, antenna ports (if EUT with

antenna diversity architecture) and packet type. It was determined that Y orientation

was worst-case orientation; therefore, all final radiated testing was performed with the

EUT in Y orientation.

2. Following channel(s) was (were) selected for the final test as listed above

3.2.3 Radiated Bandedge and Radiated Emission Test (Above 1GHz)

Summary table of Test Cases
Modulation
802.11n HT20/ 802.11n HT40/
Test Item 802.11ac VHT80
802.11 a 802.11ac VHT20 | 802.11ac VHT40 S50
SISO SISO
Mode 1: CH36 Mode 1: CH36 Mode 1: CH38
U-NII-1 & Mode 1: CH42
Mode 2: CH48 Mode 2: CH48 Mode 2: CH46
U-NII-2A Mode 2: CH58
Mode 3: CH64 Mode 3: CH64 Mode 3: CH62
Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40
U-NII-2C Mode 1: CH100 Mode 1: CH100 Mode 1: CH102 Mode 1: CH106

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
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Mode 2: CH116
Mode 3: CH140

Mode 2: CH116
Mode 3: CH140

Mode 2: CH110
Mode 3: CH134

Mode 2: CH122
Mode 3: -

Summary table of Test Cases

Modulation

Test Item

802.11 a

802.11n HT20/
802.11ac VHT20

802.11n HT40/
802.11ac VHT40

802.11ac VHTS80

U-NII-3

Mode 1: CH149
Mode 2: CH157
Mode 3: CH165

Mode 1: CH149
Mode 2: CH157
Mode 3: CH165

Mode 1: CH151
Mode 2;: CH159

Mode 1: CH155
Mode 2: -
Mode 3: -

Note : 1.Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, XYZ axis, antenna ports (if EUT with

antenna diversity architecture) and packet type. It was determined that Y orientation

was worst-case orientation; therefore, all final radiated testing was performed with the
EUT in Y orientation.

2. Following channel(s) was (were) selected for the final test as listed above
3. For frequency above 18GHz, the measured value is much lower than the limit,
therefore, it is not reflected in the report.

3.2.4 Power Line Conducted Emission Test:

AC
Conducted
Emission

Mode 1 :RLAN Linking+ RJ45 Ping + Adapter

3.3 Support Equipment

Item Equipment Trade Name | Model Name FCC ID Data Cable Power Cord

1. WLAN AP NETGARE R7800 PY315100319 N/A unshielded AC
I/P cablel.2 m
shielded cable
DCO/P1.8m

2. Notebook Lenovo E470C FCC sDoC N/A unshielded AC
I/P cablel.2 m

3. Adapter SWITHCHING |FJ-SW0502000U FCC sDoC N/A N/A

WiFi ANT/FPC
4, GMTC IP15A3 N/A N/A N/A
/L=55mm x2
5. Logitech Wired Mouse| M-U0026 FCC sDoC N/A N/A

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com
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3.4 Test Setup

EUT was set in the Hidden menu mode to enable RLAN communications.

The following picture is a screenshot of the test software

[ Serial-COM2 - SecureCRT (o] @ =]
MR \E\E BEV) ARO) FEM B4ES) IEL FEH)
ADRIN BARBEI TR 05

| serial-com2

5467.81000562] hal_tx_f lush copy remain:o0, ?ueumd:? N
7.814887@2] recover bhaltxdrop to 0, tx_frames_map:0, 0, page:224, vid:3
5467.821694@2] hal_open++
7.824238@2] hal upeﬂ(lEOS) bhalopen 0x1
5467.828320@3] hal_open-- &% clear irg 0x60
5467.832371@3] wifi_mac_netdev_open(1198)
5467.836523@3 ph*fjnter'face,ena le:1486, vid 0, enable 1
5467.841620@3] <wlan0>:vm_cfg80211_up 6481
5467.845593@3] wvm_cfg80211_up:6485, config 26 _ht
7.850047@3] vm_cfg80211_init_ht_capab(5299)
5467.854356@3] vm_cfg80211 up:6487, config 26 vht
5467.858925@3] wm_cfg80211_init_vht_capab(5257)
5467.863322@3] vm_cfg80211 6494, config 56 ht
5467.867812@3] vm_cfg80211 init_ht_capab(5299)
5467.872120@3] vm_cfg80211_up:6496, config 56 vhr
5467.876740@3] vm_cfg80211_ 1r|1t vht _capab{5257)
5467.881099@3] vm_p2p_initi
5467.883942@3] vm_p2p_up 2568 <w1an0> wnet_vif_id=0 vm_myaddr=00:01:02:a3a:2a:ca
5467.801117@3] <wlan0> wifi_mac_sub_sm 2429 wifi_mac_sub_sm state INIT->SCAN
5467.898184@3] close wifi power save functmm' wiTl reopen in the near future! 20200724
console: /vendor/bin # ifconfig
1o Link encap:Local Loopback
inet addr:127. 0 0.1 Mask:255.0.0.0
ineté addr: ::1/128 sScope: HosT
UP LOOPEACK RUNNING MTU:65536 Metric:l
RX packets:70 errors:0 dropped:0 overruns:0 frame:0
TX_packets:70 errors:0 dropped:0 overruns:0 carrier:0
collisions:0 txqueuelen:l
bytes:11098 Tx bytes:11098

etho Link encap:ethernet Hwaddr 02:41:12:b0:96:a7 Driver meson6-dwmac
UP BROADCAST MULTICAST MTU:1500 Metric:l
mc packets:0 errors:0 dropped:0 overruns:0 frame:0
Eliackets 0 errors:0 dropped:0 overruns:0 carrier:0
co1 isions:0 txqueue1en 1000
RX bytes:0 TX bytes:0
Interrupt:4s

wlanQ Link encap: Ethemet Hwaddr 00:01:02:aa:2a:ca
ineté addr 2ff:feaa:2aca/64 Scope: Link
up BROADCAST RUNNING MULTI(AST MTU:1500 Metricil
R)( packets:0 errors:0 dropped:0 overruns:0 frame:0
ﬁm(kets:ﬂ errors:0 dropped:11l overruns:0 carrier:0
cu1 isions:0 txqueuelen:1000
RX bytes:0 TX bytes:0

1

console: /vendor /bin #

FisE Serial: COM2 47, 23 47{7,163% VT100 X5 #HF

Setup diagram for Conducted Test

Spectrum Analyzer EUT

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
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Setup diagram for Radiation(9KHz~30MHz) Test

L 3m

N g

EUT

—|J:|—|/)-um Table Lom

0.8m| |

!

Ground Plane

A [ —

Receiver

Setup diagram for Radiation(Below 1G) Test

Ant. Tower
\N\ 1-4m
L 3m R .
EUT\ [~ "

Turn Table
B

1
5_5

O.8m|
Ground Plane
Receiver
\
M 0 00O
0 0 0 &—y
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Setup diagram for Radiation(AbovelG) Test

Ant. Tower
1-4m
3m 2
EUT& > -]
Support Units
|
Turn Table
P
13m AAA
Spectrum Anpalyzer
[ | m—
O O o
Y Wand o0 o0 1
Setup diagram for AC Conducted Emission Test
Vertical Ground
Reference Plane / Test Receiver
EUT
40cm dacs 1
80cm
|| | o . ||
| L

Horizontal Ground
Reference Plane

Note: 1.Support units were connected to second LISN.

from other units and other metal planes

2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
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3.5 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and
attenuator factor between EUT conducted output port and spectrum analyzer. With the offset
compensation, the spectrum analyzer reading level is exactly the EUT RF output level.

Example:

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5+ 10=15 (dB)

For all radiated test items:
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Over Limit (dB 1 V/m) = Level(dB v V/m) - Limit Level (dB & V/m)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Page 16 of 413



ch

ECLOUD Report No.: EC2105014RF05

4 Test Result
4.1 26dB, 6dB and 99% Occupied Bandwidth Measurement

41.1 Limitof26dB ,6dB and 99% Bandwidth

There is no limit bandwidth for U-NII-1, U-NII-2-A and U-NII-2-C.
The minimum 6 dB bandwidth shall be at least 500 kHz for U-NII-3.

4.1.2 Test Procedures

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the Antenna
port to the spectrum analyzer.

4. 26dB Band width Measurement: Set the spectrum analyzer as 1% of emission BW
Sweep=auto,Detector = Peak, Trace Mode = Max Hold, Manually readjust RBW until the
RBW/EBW ratio is 1% based on EBW as observed on the result of pre-sequence
measurement.

5. Mark the peak frequency and —6dB (upper and lower) frequency.

Repeat the procedures as list above until all test default channels (low, middle, and high) are
completed.

7. Measure and record the results in the test report.

4.1.3 Test Result of 26dB Bandwidth

Refer to Appendix Al of this test report.

414 Test Result of 99% Bandwidth

Refer to Appendix A2 of this test report.

4.15 Test Result of 6dB Bandwidth

Refer to Appendix A3 of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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4.2 Maximum Conducted Output Power Measurement

4.2.1 Limit of Output Power

Operation Band EUT Category Limit
Access Point(Mater Device) 1 Watt(30dBm)
U-NII-1 Fixed point-to-point Acess Ponit 1 Watt(30dBm)
V Mobile and portable clinet device 250mW(23.98dBm)
U-NII-2A v 250mW(23.98dBm) or 11dBm+10 log B
U-NII-2C v 250mW(23.98dBm) or 11dBm+10 log B
U-NII-3 V 1 W(30dBm)

422 Test Procedures

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3.  Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the Spectrum Analyzer.

4. Spectrum Analyzer is used as the auxiliary test equipment to conduct the output power
measurement.

5. Set span to encompass the entire emission bandwidth (EBW) of the signal. Set sweep trigger
to “free run.”, RBW = 1 MHz, Set VBW = 1/T, where T refers to the minimum transmission
duration over which the transmitter is on and is transmitting at its maximum power control level
for the tested mode of operation, Sweep time = auto, Detector = peak..

6. Video filtering shall be applied to power signal (rms), it shall be set to operate on a linear
voltage signal.

Trace mode = max hold. Allow max hold to run for at least 60 seconds
Repeat above procedures until all frequency (low, middle, and high channel) measured were
complete.

4.2.3 Test Result of Output Power

Refer to Appendix B of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Page 18 of 413




ch

ECLOUD

Report No.: EC2105014RF05

4.3 Power Spectral Density Measurement

4.3.1 Limits of Power Spectral Density

Operztion Band EUT Category Limit
U-NII-1 Access Point(Mater Device)
17dBm/MHz
Fixed point-to-point Acess Ponit
V| Mobile and portable clinet device 11dBm/ MHz
U-NII-2A V 11dBm/ MHz
U-NII-2C V 11dBm/ MHz
U-NII-3 V 30 dBm/500kHz

4.3.2 Test Procedure

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .
3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna

port to Spectrum.

4. Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep

time = Auto (601 pts), detector = RMS, traces 100 sweeps of video averaging(SA-2 with the

omission of procedure X, the integration with 26dB EBW bandwidth)

User the cursor on spectrum to peak search the highest level of trace.

Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all default test channel (low, middle, and high) was complete.

4.3.3 Test Result of Power Spectral Density

Refer to Appendix C of this test report.
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4.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated
measurement for band edge spurious emissions and out of band emissions measurement. The
unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC
Part15.205.

441 Limitof Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the
5150-5350MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350MHz
band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz band
that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively meet
an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outsideof
the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or
below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table

Frequency Field Strength Measurement Distance
(MH2z) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

. 10000001307

-
)

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
-17 78.3
-27 68.3

4.4.2 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

« RBW =120 kHz
* VBW = 300 kHz
» Detector = Peak

* Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

« RBW =1 MHz
«VBW = 3 MHz
 Detector = Peak

» Sweep time = auto
* Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

* RBW =1 MHz

* VBW = 10 Hz, when duty cycle is no less than 98 percent.

*« VBW 2 1/T, when duty cycle is less than 98 percent where T is the minimum

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground..

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 96.36 3.44 0.291 300Hz
802.11n HT20 96.37 3.19 0.313 300Hz
802.11n HT40 94.62 2.46 0.407 1kHz
802.11ac HT20 98.07 - - 10Hz
802.11ac HT40 95.00 2.47 0.405 1kHz
802.11ac HT80 82.19 0.60 1.66 3kHz
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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[ eysigh Spectrm Anyes - Swept [ Keysight Spectrum Analyzer - Swept 54

Center Freq 5.180000000 GHz Trig Delay-2000ps  #Avg Type: RMS Center Freq 5.200000000 GHz Trig Delay-2000 ps  #Avg Type: RMS
PNG: Fasi —- TriD: Video PHO: Fasi —— 119: Video
[FGainiow  #Aften: 40 4B aehet = sAten: 40 9B

Ref Offset 10.82 dB v Ref Offset 10.71 dB
Ref 30.00 dBm - Ref 30.00 dBm

CenterFreq m » " " " Center Freq
5.180000000 GHz| = §.200000000 GHz|

Start Freq StartFreq
6.180000000 GHz| 5.200000000 GHz|
| m——

Stop Freq StopFreq

‘Center 5.180000000 GHz Span 0 Hz Center 5.200000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 10.13 ms (8000 pts) 1 #VBW 8.0 MHz Sweep 10.13 ms (8000 pts))
Auto

FUNCTION | FURCTION WIDTH

RGN | FaCToIDT TG ; % 7 -
i e ———
3442 ms (A) 161dB A) 3.195 ms (A) 6.55dB

sc STATUS s STatus

802.11a 802.11n HT20

[ oot Spectrum Anahe - Swept S5 [ Keysight Spectrum Analyzer - Swept 54

Center Freq 5.200000000 GHz Trig De 00.0ps  #Avg Type:RMS
PNO: Fasi —+ 171g: Video
IF Gain Low #Atten: 40 dB

Center Freq 5.230000000 GHz i -2000ps  #Avg Type: RMS
PNO: Fast ~+—
IFGain-Low #Atten: 40 dB

Ref Offset 10.8 dB § Ref Offset 10.71 dB
Ref 30.00 dBm - Ref 30.00 dBm

Center Freq|
5230000000 GHz|

Center Freq|
§.200000000 GHz|

Start Freq StartFreq
5.230000000 GHz| 5.200000000 GHz|
| m——

StopFreq StopFreq

‘Center 5.230000000 GHz Span 0 Hz Center 5.200000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts) 1 Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts))
Auto

Fl FUNCTION | FURCTION WIDTH

Y IOH | FURCTION WiDT LE - C L X ¥ F NUALE =
F T ; FUARAEE 1 ————
2465 ms (A) X 2 Nl A) 5.093 ms (A) 0.18dB

= STATUS s sTATUS

802.11n HT40 802.11ac VHT20
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[ Keysight Spectrum Analyzer - Swept 54

[ eysigh Spectrm Anyes - Swept

Center Freq 5.230000000 GHz Trig Delay-2000ps  #Avg Type: RMS Center Freq 5.290000000 GHz Trig Delay-2000 ps  #Avg Type: RMS
PNG: Fasi —- TriD: Video PHO: Fasi —— 119: Video

[FGainiow  #Aften: 40 4B aehet = sAten: 40 9B

Ref Offset 1082 dB

Ref 30.00 dBm

Center Freq| Center Freq|
5.230000000 GHz, “ M H m 5.290000000 GHz,
StartFreq rﬂ StartFreq
5230000000 GHz W ¥ | B | LR R R | 5200000000 GHz

Ref Offset 10.8 dB
Ref 30.00 dBm

Stop Freq StopFreq
5.230000000 GHz| 5.290000000 GHz|
‘Center 5.230000000 GHz Span 0 Hz CF Step Center 5.290000000 GHz Span 0 Hz CF Step
#VBW 8.0 MHz Sweep 10.13 ms (8000 pts) 1 #VBW 8.0 MHz Sweep 10.13 ms (8000 pts)) '8.000000 MHz|
L Y FUNCTION NCTION WiDT FURCTION " [T X Y FUNCTION NCTIO! ” (Auto L
HA HEmE—an AR Freg
0Hz
Scale Type
Log Lin

I

802.11ac VHT40 802.11ac VHTS80

8. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

4.4.3 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result

which was 20dB lower than the limit line per 15.31(0) was not reported.
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4.4.4 Test Result of Radiated Spurious at Band Edges
Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : (63~65%
Frequencey Range(5.0GHz~5.2GHz Polarization : Horizontal
Test Site : 3m Chamber Temp/Humi : 21°C /6%
Tested by Jack Pol/Phase HORIZOMTAL
Test Mode 882.11a CH36 (5188MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 221
11‘Leve| (dBuV/m) Date: 2021-06-08
110 2
90
70 FGE PART{SE PEAK
80 — — . e
30
10
Gﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freqg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150. 000 58. 10 31.32 8. 17 33.98 63.61 68. 20 —4.59 Peak
5177.000 101.20 31.34 8.21 33.99 106.76 68. 20 38. 56 Peak
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.2GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH36 (5180MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 222
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70
FCC€ PARTS
50 1
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150.000 38.73 31.32 8.17 33.98 44.24 54.00 -9. 76 Average
5182.800 87.52 31.35 8.22 33.99 93,10 54.00 39.10 Average
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.20GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH36 (5180MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 224
11=Level (dBuVim) Date: 2021-06-08
110 >
90
70 EGE PART15E PEAK
1
% | M
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150. 000  58.42 31.32 8.17 33.98 63.93 68. 2 -4, 27 Peak
5186. 400 100.46  31.35 8.23 33.99 106.05 68. 20 37.85 Peak
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.20GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH36 (5180MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 225
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70
F PART1%
50 T
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150.000  38.00  31.32 8.17 33.98 43.51 54.00 -10.49 Average
5187.400 86.84  31.35 8.23 33.99 92,43 54. 00 38.43 Average
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH64 (5320MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 230
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PARTISE PEAK
50 it
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5314. 760  99.67  31.45 8.70 34.06 105.76 68.2 37.56 Peak
5350. 000 57.02 31.48 B8.84 34.08 63.26 68.20 -4, 94 Peak
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH64 (5320MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 231
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70
FCC PART15E AV
50/~
Z
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5318. 180  86.03 31.45 8.71 34.06  92.13 54. 00 38.13 Average
5350.000 37.07 31.48 B8.84  34.08  43.31 54.00 -10.69 Average
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Vertical
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH64 (5320MHzZ) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 233
11=Level (dBuVim) Date: 2021-06-09
110 4
20
70 X ECC PART1SE PEAK
WM
50 " A
30
10
5300 5330. 5350.  5370. 5390. 5410. 5430.  5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5315.12 100. 93 31.45 8. 70 34.06 107.02 68. 2 38.82 Peak
5350. 000 58. 17 31.48 8. 84 34. 08 64. 41 68. 20 -3.7% Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH64 (5320MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 234
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70
FCC PART15E AV
50 2
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5317.640 88.18  31.45 8.71 34.06 94.28 54.00 40. 28 Average
5350.000 39.07 31.48 B8.84  34.08  45.31 54. 00 —8.69 Average
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Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH1ee (550eMHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 110
11=Level (dBuVim) Date: 2021-06-08
110 >
90
70 s FCC PART15E PEAM,
50 N "
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 58.44 31.58 8.86 34.14 64.74 68.2 —-3. 46 Peak
5497.000  97.35 31.60 8.79 34.15 103.59 68.20 35.39 Peak
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FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH1@e (550eMHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 111
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70
CC PARTIBE AV
50 7
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 38.96 31.58 8.86 34.14 45.26 54.00 —8.74 Average
5501.900 88.92 31.60 8.78 34.15 95. 15 54. 00 41. 15 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 34 of 413



ch

ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH1ee (550eMHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 107
11=Level (dBuVim) Date: 2021-06-08
110 5
90
70 _# FCC PART15E PEA
WMW
50 ” . Asrsnls
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 56.87 31.58 B.86 34.14 63.17 68.2 -5.03 Peak
5495. 250  97.42 31.60 B8.80 34.15 103.67 68.20 35.47 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by : Jack Pol/Phase  : VERTICAL
Test Mode : 802.11a CH100 (S5500MHZ) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 108

11=Level (dBuVim) Date: 2021-06-08

110)

90 2

70

CC PARTYSE AV

50
1
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2470. 000 34.98 31. 08 8. 86 34.14 41.28 54.00 -12.72 Average
2497, 350 83. 03 31.60 8.79 34.15 89.77 54. 00 30. 77 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Horizontal
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 118
11=Level (dBuVim) Date: 2021-06-08
110
1
90
WPM @ ECC PART15E PEAK
50 M
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2693, 110 97. 42 31.91 7.97 34. 20 103.05 68. 20 34,85 Peak
2725. 000 99. 25 31.96 7.80 34. 26 64. 75 68. 20 -3, 45 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 119
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70
FCC PART15E AV
50
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5702.860 88.99  31.92 7.93 34. 25 94.59  54.00 40. 59 Average
5725.000  41.42 31.96 7.80 34.26 @ 46.92 54. 00 -7.08 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Vertical
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 115
11=Level (dBuVim) Date: 2021-06-09
110
1
90
70 ECC PART15E PEAK
W %
) M
P o
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2693, 110 94. 60 31.91 7.97 34. 25 100.23 68. 2 32,03 Peak
2725. 000 99. 25 31.96 7.80 34. 26 64. 75 68. 20 -3, 45 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Page 39 of 413



ch

ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode : 802.11a CH140 (S5700MHZ) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 116

11=Level (dBuVim) Date: 2021-06-08

110)

20 1

70

FCC PART15E AV

50
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2701. 775 83. 01 31.92 7.93 34. 20 89.11 54. 00 30,11 Average
2725. 000 37.81 31.96 7.80 34. 26 43.31 54.00 -10.69 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 164
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
2
100 /*\\
1
80
60
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 75.88 31.96 7.80 34.26 81.38 122.20 —40.82 Peak
5743.035 103.28 31.99 7.69 34.27 108.69 122.20 -13.51 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 165
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100 >
80
60
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Over
level factor loss factor level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000  50.45 31.96 7.80 34.26  55.95 122.20 —66.25 Average
5742.115 87.96  31.99 7.69 34.27 93,37 122.20 —-28.83 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 161
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
2
100
0 MWM
o it
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 69,13 31.96 7.80 34.26 T4.63 122.20 —47.57 Peak
5740.160  97.83 31.98 7.71 34.27 103.25 122.20 -18.95% Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 162
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100
2
80
60
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Over
level factor loss factor level limit Remark
MHz dBuV dB/m dB dB dBuV/m dB
5725.000 45.48 31.96 7.80 34.26 50.98 —71.22 Average
5747.290 83.77 32,00 7.66 34.27 89.16 —33.04 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Horizontal

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 172
130Level (dBuVim) Date: 2021-06-09
120
100
80 4
FCC BAND 4 BANDEDGE
60 u '
i 5 e
40
20
5805 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5821.9656 101.02 32,12 7.40  34.31 106.23 122.20 -15.97 Peak
5850.000 B7.90 32.16 7.46  34.33 73.19 122,20 -49.01 Peak
5855. 000 7. 20 32,17 T.47 34. 33 62.51 110.80 —48. 29 Peak
5875. 000 49, 42 32.20 7.92 34. 34 54.80 105.20 —50. 40 Peak
5925. 000 44. 84 32.28 7.63 34. 36 20. 39 68. 20 —17.81 Peak

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 173
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC BAND 4 BANDEDGE
60 !
40
20
5805 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5870. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

0822. 350 86. 22 32.12
2800. 000 40. 95 32.16
5855. 000 37. 56 32,17
2875. 000 33.68 32.20
2925. 000 30. 60 32.28

.40 34. 31 91.43 122,20 —30.77 Average
.46 34. 33 46.24 122,20 —75.96 Average
I . 42, 110. 80 —B67.93 Average
.52 34. 34 39.06 105.20 —66. 14 Average
.63 34. 36 36. 15 68. 20 —32. 05 Average
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Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 169

130Level (dBuVim) Date: 2021-06-09

120

100 !

80

) FCC BAND 4 BANDEDGE
60 i !
4 5 )
40
20

5805 5830. 5850. 5870. 5890. 5810. 5930. 5850. 5870. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5820. 015 94. 95 32.11 7.40 34.31 100.15 122,20 —22.05 Peak
5850. 000 61. 65 32.16 7.46 34. 33 66.94 122,20 —55.26 Peak
5855. 000 55.18 32,17 T.47 34. 33 60.49 110.80 —50. 31 Peak
5875. 000 45. 51 32.20 7.92 34. 34 50.89 105.20 —04. 31 Peak
5925. 000 43. 52 32.28 7.63 34. 36 49. 07 68. 20 —19.13 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 170

130Level (dBuVim) Date: 2021-06-09

120

100

80

FCC BAND 4 BANDEDGE

60 !

40

20

5805 5830. 5850. 5870. 5890. 5810. 5930. 5850. 5870. 6000
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5821. 770 80. 79 32.11 7.40 34. 31 85.99 122,20 —36.21 Average
5850. 000 36. 92 32.16 7.46 34. 33 42.21 122,20 —79.99 Average
5855. 000 33.94 32,17 T.47 34. 33 39.25 110.80 —71. 55 Average
5875. 000 31. 37 32.20 7.92 34. 34 36.75 105.20 —68. 45 Average
5925. 000 30. 34 32.28 7.63 34. 36 35.89 68. 20 —32. 31 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.20GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 240
11=Level (dBuVim) Date: 2021-06-09
110 2
90
70 EQC PART15E PEAK
MWW
LTy | S At
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150.000 58.10  31.32 8.17 33.98 63.61 68. 2 —-4. 59 Peak
5183.200 100.16  31.35 8.22  33.99 105.74 68.20 37.54 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.20GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 241
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70
F PART15EAY
50 T
30
10
5000 5030. 5050. 5070. 5090. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150.000  38.01 31.32 8.17  33.98  43.52 54.00 -10.48 Average
5183.000 86.21 31. 35 8.22  33.99 91.79 54.00 37.79 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.20GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 237
11=Level (dBuVim) Date: 2021-06-08
110 >
90
70 FQC PARTISE PEAK
50 Ry X '
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150.000 58.94  31.32 8.17 33.98 64.405 68. 2 -3.75 Peak
5187.000 99.60  31.35 8.23 33.99 105.19 68.20 36.99 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.20GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 238
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70
F PART15
50 1
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
5150.000 37.7% 31.32 8.17 33.98 43.26 54.00 -10.74 Average
5185.200  85.95 31.35 8.23 33.99 91.54 54.00 37.54 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technol
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

ogical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 52 of 413



ch

ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT20 CH64 (5320MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 248
11=Level (dBuVim) Date: 2021-06-09
110 4
90
70 FCC PARTISE PEAK
50 “
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5316.560 99.98  31.45 8.70 34.06 106.07 68.2 37.87 Peak
5350.000 57.84 31.48 8.84 34.08 64.08 68.20 —-4.12 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technolo
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

gical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 53 of 413



ch

ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT20 CH64 (5320MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 249
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70
FCC PART1SE AV
50 Z
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5327.000  85.12 31.46 8.75 34.06 91.27 54.00 37.27 Average
5350.000  37.11 31.48 8.84 34.08  43.35 54.00 -10.65 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH64 (5320MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 245
11=Level (dBuVim) Date: 2021-06-09
110 1
90
70 FCC PARTISE PEAK
. M . —
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5322.320 102.51 31.46 8.73 34.06 108.64 68.2 40. 44 Peak
5350.040  56.11 31.48 8.84 34.08 62.35 68. 20 —-5.85 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH64 (5320MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 246
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70
FCC PART15E AV
50 2
30
10
5300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5317.640 88.09  31.45 8.71 34.06 94.19 54.00 40.19 Average
5350.000 39.19 31.48 B8.84  34.08  45.43 54. 00 —8.57 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode ! 8@2.11n HT20 CH1e@ (550@MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 121
11=Level (dBuVim) Date: 2021-06-09
110 2
90
70 ECC PART15E PEA|
1
50|, 1
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 55.50 31.58 B8.86 34.14 61.80 68.20 —6.40 Peak
5502. 775 99.84 31.60 B.78 34.15 106.07 68.20 37.87 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 802.11n HT20 CH1e@ (550@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 122
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70
CC PART1BEAV
50 7
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 38.70 31.58 B8.86 34.14 45.00 54.00 -9. 00 Average
5501. 725 87. 85 31.60 B.78 34.15 94.08  54.00 40. 08 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode ! 8@2.11n HT20 CH1e@ (550@MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 124
11=Level (dBuVim) Date: 2021-06-08
110
2
90
70 ECC PAR[T15E PEA]
1 |
50 "
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000  55.21 31.58 8.86 34.14 61.51 68. 20 —6.69 Peak
5500. 325 96. 23 31.60 8.78 34.15 102.46 68.20 34. 26 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode  : 802.11n HT20 CH10@ (5500MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 125

11=Level (dBuVim) Date: 2021-06-08

110)

90 2

70

CC PARTYSE AV

50
1
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2470. 000 34.76 31. 08 8. 86 34.14 41.06 54.00 -12.94 Average
0498, 925 2.687 31.60 8.79 34.15 88.91 54. 00 34. 91 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Horizontal
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode ! 8@2.11n HT20 CH14@ (570@MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 129
11=Level (dBuVim) Date: 2021-06-09
110
1
90
WW : ECC PART15E PEAK
- M . ST T -
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2693. 560 98. 22 31.91 7.98 34.25 103.86 68. 2 30,66 Peak
2725. 000 29. 60 31.96 7.80 34. 26 65. 10 68. 20 —-3.10 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 802.11n HT20 CH14@ (570@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 130
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70
FCQ PART1SE AV
50
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5693. 560  86. 33 31.91 7.98  34.25 91.97  54.00 37.97 Average
5725.000 40.44 31.96 7.80 34.26 45.94 54.00 —8.06 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode  : 802.11n HT20 CH140 (5700MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 132
11=Level (dBuVim) Date: 2021-06-09
110)
1
90
70 FCC PARTISE PEAK

30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5702. 085 94. 65 31.92 7.93 34. 25 100. 25 68. 2 32.05 Peak
5725. 000 58. 59 31.96 7.80 34. 26 64. 09 68. 20 -4.11 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.670GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode ! 8@2.11n HT20 CH14@ (570@MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 133

11=Level (dBuVim) Date: 2021-06-08

110

90 +

70

FCC PART15E AV
50
2
30
10
5670 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2702. 520 81.41 31.92 7.93 34. 20
2725. 000 36. 81 31.96 7.80 34. 26

87.01 54. 00 3
42.31 54.00 -1

3.01 Average
1. 69 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 802.11n HT20 CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 175
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
2
100 f
80 ]
60
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 74.67 31.96 7.80 34.26 80.17 122.20 —42.03 Peak
5744.645 102.26  31.99 7.68  34.27 107.66 122.20 -14.54 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 802.11n HT20 CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 176
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100 2
80
60 1
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 49.06 31.96 7.80 34.26 54.56 122.20 —67.64 Average
5738.660 87.19 31.98 7.71 34.27 92,61 122.20 -29.59 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode 802.11n HT20 CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. : K255B-SR
Data: 178
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100 £
suw
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 68.37 31.96 7.80 34.26 T73.87 122.20 -48.33 Peak
5740. 505 95. b2 31.98 7.70 34.27 100.93 122.20 -21.27 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technol
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

ogical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05

Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.650GHz~5.765GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%

Tested by  : dack Pol/Phase  : VERTICAL

Test Mode  : 802.11n HT20 CH149 (5745MHz) Power rating: DC 5V

EuT : WIFT+BT Module

Model No. : K255B-SR

Data: 179
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100
2
80
60
1
40
20
5650 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2725.000 44. 27 31.96 7.80 34. 26
5738, 200 81. 60 31.98 7.72 34. 27

49.77 122.20 -7
87.03 122.20 -3

2.43 Average
5.17 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Horizontal

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT20 CH165 (5825MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 183
130Level (dBuVim) Date: 2021-06-09
120
1
100
80 2
3 FCC BAND 4 BANDEDGE
60 !
4 N ﬁ "}
40
20
5805 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5870. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5826.645 100.69 32,12 7.41  34.31 105.91 122.20 -16.29 Peak
5850.000 66.87 32.16 7.46  34.33 72.16 122,20 -50.04 Peak
5855. 000 63. 00 32,17 T.47 34. 33 68.36 110.80 —42. 44 Peak
5875. 000 48. 86 32.20 7.92 34. 34 54.24 105.20 —50. 96 Peak
5925. 000 44. 80 32.28 7.63 34. 36 20. 45 68. 20 —17. 75 Peak

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode 8@2.11n HT20 CH165 (5825MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. : K255B-SR
Data: 184
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCG BAND 4 BANDEDGE
60 !
2
3
40 4 5
20

5805 5830. 5850. 5870. 5890. 5810. 5930. 5850. 5870. 6000
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5822. 355 86. 00 32.12 7.40 34. 31 91.21 122,20 -30.99 Average
5850. 000 41. 71 32.16 7.46 34. 33 47.00 122,20 —75.20 Average
5855. 000 37.97 32,17 T.47 34. 33 43.28 110.80 —67. b2 Average
5875. 000 33. 85 32.20 7.92 34. 34 39.23 105.20 —65. 97 Average
5925. 000 30. 62 32.28 7.63 34. 36 36. 17 68. 20 —32.03 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technol
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

ogical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Vertical

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH165 (5825MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 186
130Level (dBuVim) Date: 2021-06-09
120
1
100
80
2 FCC BAND 4 BANDEDGE
60 !
4 5
-~ irpeeii At
40
20
5805 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5870. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5821.185 95.91 32,11 7.40 34.31 101.11 122.20 -21.09 Peak
5850.000 61.36 32.16 7.46  34.33 66.65 122,20 -b55.55 Peak
5855. 000 54. 93 32,17 T.47 34. 33 60.24 110.80 —00. 56 Peak
5875. 000 45. 38 32.20 7.92 34. 34 20.76 105. 20 —04. 44 Peak
5925. 000 44. 21 32.28 7.63 34. 36 49.76 68. 20 —18. 44 Peak

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.805GHz~6GHz Polarization : Vertical

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH165 (5825MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 187
130Level (dBuVim) Date: 2021-06-09
120
100
1
80
FCC BAND 4 BANDEDGE
60 !
2
40 2 4 5
20
5805 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5870. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5821.965 81.56  32.12 7.40 34.31 86.77 122.20 -35.43 Average
5850.000 38.25 32.16 7.46  34.33 43.54 122.20 -78.66 Average
5855. 000 35. 14 32,17 T.47 34. 33 40.45 110.80 —70.35 Average
5875. 000 32. 14 32.20 7.92 34. 34 37.52 105.20 —67. 68 Average
5925. 000 30. 40 32.28 7.63 34. 36 35.95 68. 20 —32. 25 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.220GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT4@ CH38 (5190MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 252
11=Level (dBuVim) Date: 2021-06-09
110
2
90
70 FCC PARTISE[PEAK
500 " S S
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150.000  56.83 31.32 8.17 33.98 62.34 68.20 —5. 86 Peak
5203.060 96.24 31.36 8.26 34.00 101.86 68.20 33.66 Peak

Building A1, Changsha E Cente

r, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.220GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT4@ CH38 (5190MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 253
11=Level (dBuVim) Date: 2021-06-08
110
90
70
FCC RART1ASEAV
50 1 3
30
10
5000 5030. 5050. 5070. 5090. 5110, 5130. 5150. 5170. 5180. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150. 000  40.68  31.32 8.17 33.98 46.19 54.00 -7.8l Average
5204. 600 82,11 31.36 B8.27 34.00 87.74 54.00 33.74 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.220GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT4@ CH38 (5190MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 255
11=Level (dBuVim) Date: 2021-06-09
110
2
90
70 FCC PART1SE PEAK
M ]
50, “MNMWwMJﬂﬂwmﬂrm
30
10
5000 5030. 5050. 5070. 5090. 5110, 5130. 5150. 5170. 5180. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150. 000 58.8b 31.32 8.17 33.98 64.36  68.20 -3.84 Peak
5204. 160  96. 43 31.36 B8.27 34.00 102.06  68.20 33.86 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.220GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase VERTICAL
Test Mode ! 8@2.11n HT4@ CH38 (5190MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 256
11=Level (dBuVim) Date: 2021-06-08
110
90 2
70
FCC RART{5EAV
50 1 3
30
10
5000 5030. 5050. 5070. 5090. 5110, 5130. 5150. 5170. 5180. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150. 000  40.80  31.32 8.17 33.98 46.11 54. 00 —7.89 Average
5202. 180 2.58 31.36 8.26 34.00 88.20 54.00 34. 20 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.280GHz~5.480GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT40@ CH62 (5310MHzZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 261
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70 FCC PARTISE PEAK
50 QMMM“MMMMN i P RN
30
10
5280 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5303.200 95.70 31.44 8.65 34.05 101.74 68.2 33.54 Peak
5350.000 57.63 31.48 8.84 34.08 63.87 68.20 -4.33 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.280GHz~5.480GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT40@ CH62 (5310MHzZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 262
11=Level (dBuVim) Date: 2021-06-08
110
90 +
70
FCC PART15E AV
50| 5
30
10
5280 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5325.600 80,62 31.46 8.74 34.06 86.76  54.00 32.76 Average
5350.000 38.48 31.48 8.84 34.08 44.72 54. 00 -9, 28 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.280GHz~5.480GHz Polarization : Vertical
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode ! 8@2.11n HT4@ CH62 (5310MHzZ) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 258
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART15E PEAK
<
) M _ i
30
10
5280 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5324, 400 94. 57 31. 46 8. 74 34.06 100.71 68. 2 2.91 Peak
9350. 000 08.12 31. 48 8. 84 34.08 64. 36 68. 20 —-3.84 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.280GHz~5.480GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT40@ CH62 (5310MHzZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 259
11=Level (dBuVim) Date: 2021-06-08
110
90 1
70
FCC PART15E AV
50— 2
30
10
5280 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5322.600 81.57 31.46 8.73 34.06 B87.70 54.00 33.70 Average
5350.000 39,42 31.48 8.84 34.08 45.66 54.00 —8.34 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.540GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT4© CH1e2 (551@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 138
11=Level (dBuVim) Date: 2021-06-09
110
2
90 i
70 C PART15E PEAK
s ‘#Mmyvﬂwwuwwﬁﬂwﬂwﬁmwwwm
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.080  58.55 31.58 B.86 34.14 64.80 68. 20 -3.35 Peak
5515. 680 94.24  31.863 8.75 34.16 100.46  68.20 2.26 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.540GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT4© CH1e2 (551@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 139
11=Level (dBuVim) Date: 2021-06-08
110
90 2
70
CC PART15E AV
50 T
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 42.86  31.58 8.86 34.14 49.16  54.00 -4. 84 Average
5522. 140 84.72 31.64 8.73 34.16  90.93 54. 00 36.93 Average

Building A1, Changsha E Cente

r, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.540GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT4© CH1e2 (551@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 135
11=Level (dBuVim) Date: 2021-06-09
110
2
90 4
70 N C PART1SE PEAK
e
S0} droickend
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 58.34 31.58 B8.86 34.14 64.64 68.20 -3.56 Peak
5514.730 93.88  31.862 8.75 34.16 100.09  68.20 31.89 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.540GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT4© CH1e2 (551@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 136
11=Level (dBuVim) Date: 2021-06-08
110
20 -
70
CC PART15E AV
50 T
30
10
5350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 38.58 31.58 B8.86 34.14 44.88 54.00 -0.12 Average
5522.900 79.36 31.64 B.73 34.16 85.57 54.00 31.57 Average

Building A1, Changsha E Cente

r, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.640GHz~5.825GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT40 CH134 (567@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 146
11=Level (dBuVim) Date: 2021-06-09
110
1
90
70k v - ECC PART1SE|PEAK
Lo 2
50
30
10
5640 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
9676.070  94.25 31.88 8.09 34.24 99,93 68.20 31.78 Peak
5725.000 59.49% 31.96 7.80 34.26 64.99 68.20 —-3.21 Peak

Building A1, Changsha E Cente

r, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.640GHz~5.825GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT40 CH134 (567@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 147
11=Level (dBuVim) Date: 2021-06-08
110
90 1
70
FCC PARTI5E AV
sof—
30
10
5640 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5676.815  83.82 31.88 8.08 34.24 89.54 54.00 35.54 Average
5725.000 43.00 31.96 7.80 34.26 48.50 54.00 —-5.50 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.640GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode : 802.11n HT4D CH134 (5670MHZ) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 143
11=Level (dBuVim) Date: 2021-06-09
110)
1
90
70}, "".-'.‘ FCC PARTISE PEAK

‘\?
. WMWWA |

30
10
5640 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5675. 520 94. 36 31.88 8.09 34.24 100.09 68. 20 31.89 Peak
5725. 000 57. 54 31.96 7.80 34. 26 63,04 68. 20 —-5.16 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.640GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode ! 8@2.11n HT4© CH134 (567@MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 144
11=Level (dBuVim) Date: 2021-06-08
110
20 4
70
FCC PARTI5E AV
50 Z
30
10
5640 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2675, 330 79.81 31. 88 8. 09 34. 24
2725. 000 37. 86 31.96 7.80 34. 26

80. b4 54. 00 3
43. 36 54.00 -1

1.54 Average
0.64 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.785GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode ! 8@2.11n HT4@ CH151 (5755MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. : K255B-SR
Data: 192
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
2

100 - k!

80

sumu#m*Mw*MwMmfﬁwﬁﬁwmmﬂ#whwwwkhwﬂmwme

40

20

5650 5680. 5700. 5720. 5740. 5760. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 66.00 31.96 7.80 34.26 T1.50 122.20 -50.70 Peak

2773,

120 99. 03 32.04 7.01 34.29 104.29 122.20 -17.91

Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.785GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT4@ CH151 (5755MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 183
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100
2
80
60
1
40
20
5650 5680. 5700. 5720. 5740. 5760. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000  45.75 31.96 7.80 34.26 51.25 122.20 -70.95 Average
5772.715  83.38 32.04 7.51 34.29 88.64 122.20 —-33.56 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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40
20
5650 5680. 5700. 5720. 5740. 5760. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725. 000 61. 06 31.96 7.80 34. 26 66.56 122,20 —55.64 Peak
5760. 565 94. 07 32.02 7.58 34. 28 99.39 122,20 —-22.81 Peak

ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.785GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode  : 802.11n HT4D CHIS1 (575SMHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 189
Level (dBuVim) Date: 2021-06-09

130 FCC BAND 4 BANDEDGE

120

100 QM

80

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.785GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT4@ CH151 (5755MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 180
130Level (dBuVim) Date: 2021-06-09
FCC BAND 4 BANDEDGE
120
100
2
80
60
1
40
20
5650 5680. 5700. 5720. 5740. 5760. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 41.78 31.96 7.80 34.26 47.28 122,20 -74.92 Average
5767.990 79.14  32.03 7.594 34.28 84.43 122,20 -37.77 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.765GHz~6GHz Polarization : Horizontal

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT4@ CH159 (5795MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 195
130Level (dBuVim) Date: 2021-06-09
120
1
100
80
2 FCC BAND 4 BANDEDGE
4
60
oo e
40
20
5765 5790. 5810. 5830. 5850. 5870. 589%0. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5812.470 96.98 32,10 7.38 34.31 102.15 122.20 -20.05 Peak
5850.000 64.60 32.16 7.46  34.33 69.89 122,20 -52.31 Peak
5855. 000 99. 86 32,17 T.47 34. 33 65.17 110.80 —45. 63 Peak
5875. 000 6. 46 32.20 7.92 34. 34 61.84 105.20 —43. 36 Peak
5925. 000 44. 25 32.28 7.63 34. 36 49. 80 68. 20 —18. 40 Peak

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05

Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.765GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%

Tested by  : dack Pol/Phase  : HORIZONTAL

Test Mode  : 862.11n HT4@ CH1S50 (5795MHz) Power rating: DC 5V

EuT : WIFT+BT Module

Model No.  : K255B-SR

130
120

100

80

60

40

Data: 196

Level (dBuVim)

Date: 2021-06-09

20

FCC BAND 4 BANDEDGE

5765 5790. 5810. 5830. 5850. 5870. 5890.

Frequency (MHz)

Freq Reading Antenna Cable Preamp
level factor loss factor
MH=z dBuV dB/m dB dB

5910. 5930. 5950. 5970.
Limit Over
level level limit

dBuV/m dBuV/m dB

6000

Remark

9812, 700 82. 37 32.10
2800. 000 41. 33 32.16
5855. 000 37. 97 32,17
2875. 000 33.26 32.20
2925. 000 30. 63 32.28

et
1 H
=1
w
s
w
w

.04 122,20 -34
.62 122.20 -79.9
.88 110.380 —67
.64 103.20 —66
.18 68. 20 —32

Average
Average
Average
Average
Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.765GHz~6GHz Polarization : Vertical

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT4@ CH159 (5795MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 198
130Level (dBuVim) Date: 2021-06-09
120
100 1
80
FCC BAND 4 BANDEDGE
60 4
AT
40
20
5765 5790. 5810. 5830. 5850. 5870. 58%0. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5803.070 93.21 32,08 7.36 34.30 98.35 122.20 -23.85 Peak
5850.000 60.36 32.16 7.46  34.33 65.65 122,20 -B56.55 Peak
5855. 000 96. 00 32,17 T.47 34. 33 61.31 110.80 —49. 49 Peak
5875. 000 51. 95 32.20 7.92 34. 34 57.33 105.20 —47. 87 Peak
5925. 000 43.13 32.28 7.63 34. 36 48. 68 68. 20 —19. 52 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.765GHz~6GHz Polarization : Vertical

Test site 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT4@ CH159 (5795MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 199
130Level (dBuVim) Date: 2021-06-09
120
100
1
80
FCC BAND 4 BANDEDGE
60
40
20
5765 5790. 5810. 5830. 5850. 5870. 589%0. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5802.600  78.85 32.08 7.36  34.30 83.99 122.20 -38.21 Average
5850.000 38.16 32.16 7.46  34.33 43,45 122.20 -78.75 Average
5855. 000 34. 53 32,17 T.47 34. 33 39.84 110.80 —70.96 Average
5875. 000 31. 85 32.20 7.92 34. 34 37.23 105.20 —67.97 Average
5925. 000 30. 14 32.28 7.63 34. 36 35.69 68. 20 —32.51 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.28GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : HORIZONTAL
Test Mode : 802.11ac VHTS® CHA2(5210MHz) Power rating: DC 5V
EuT : WIFT+BT Module
Model No. : K255B-SR
Data: 269
11=Level (dBuVim) Date: 2021-06-08
110)
2
90
70 FCC PART1HE PEAK
“M W

5uhwpwwwwmMwMmMf““wwﬁv“”“”WW/xwmnﬂ*Mwm

30

10

5000 5030. 5050. 5070. 5080. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5280
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB

2150. 000 57. 84 31.32 8. 17 33.98 63. 35 68. 20 -4, 85 Peak
0243, 040 93.18 31.39 8. 42 34.02 98. 97 68. 20 30,77 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.28GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.1lac VHT8@ CH42(521@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 270
11=Level (dBuVim) Date: 2021-06-08
110
90
2
70
FCC PART15E AV
%0 : P
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5280
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
5150. 000  40. 43 31.32 33.98 45.94 54.00 —8.06 Average
5238.840 T71.6%9  31.39 34. 02 T7.46  54.00 23.46 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.28GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode : 802.11ac VHTS® CHA2(5210MHz) Power rating: DC 5V
EuT : WIFT+BT Module
Model No.  : K255B-SR
Data: 266
11=Level (dBuVim) Date: 2021-06-08
110)
3
90
70 4 FCC HART14E PEAK
WMQM

50

30

10

5000 5030. 5050. 5070. 5080. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5280
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB
5120. 680 60. 71 31. 30 8.12 33.96 66. 17 68. 20 -2.03 Peak
5150. 000 56. 60 31. 32 8. 17 33.98 62. 11 68. 20 -6.09 Peak
5230. 160 94. 26 31.38 8. 37 34. 02 99. 99 68. 20 31.79 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.28GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode : 802.11ac VHTS® CHA2(5210MHz) Power rating: DC 5V
EuT : WIFT+BT Module
Model No. : K255B-SR
Data: 267

11=Level (dBuVim) Date: 2021-06-08

110)

90

2
70
FCC PART15E AV

30

10

5000 5030. 5050. 5070. 5080. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5280
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB

5150. 000 40. 81 31.32 8. 17 33.98 46. 32 54. 00 -7.68 Average
0238. 840 72,41 31.39 8. 40 34.02 78.18 54. 00 24. 18 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.24GHz~5.45GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.1lac VHT8@ CH58(529@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 272
11=Level (dBuVim) Date: 2021-06-08
110
1
90
70— FCC PARTISE PEAK
A Fbpeari
50
30
10
5240 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5325.890 92.08 31.46 8.74 34.06 98.22 68. 20 30.02 Peak
5350.000  B7.42 31.48 8.84 34.08 63.66 68.20 -4, 54 Peak

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.24GHz~5.45GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by : Jack Pol/Phase  : HORIZONTAL
Test Mode : 802.1lac VHTS0 CHS8(5290MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 273
11=Level (dBuVim) Date: 2021-06-08
110)
90
}
70 [’V_’_W’\’”,
FCC PART15E AV
50

30

10

Y

5240 5270. 5280. 5310. 5330. 5350. 5370. 5390. 5410. 5450
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5327. 150 71.75 31. 46 8.75 34. 06 77.90 54. 00 23.90 Averasge
5350. 000 39. 92 31.48 8. 84 34. 08 46. 16 54. 00 -7.84 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.24GHz~5.45GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by : Jack Pol/Phase  : VERTICAL
Test Mode : 802.1lac VHTS0 CHS8(5290MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 275
11=Level (dBuVim) Date: 2021-06-08
110)
1
90
70 o FCC PARTISE PEAK
v St

) %

30

10

5240 5270. 52980. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5319. 800 91. 64 31. 46 8.72 34. 06 97.76 68. 20 29.56 Peak
5350. 000 58. 86 31.48 8. 84 34. 08 65. 10 68. 20 —-3.10 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.24GHz~5.45GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by : Jack Pol/Phase  : VERTICAL
Test Mode : 802.1lac VHTS0 CHS8(5290MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 276

11=Level (dBuVim) Date: 2021-06-08

110)

90

70
FCC PART15E AV

“N;JU 2

30

10

5240 5270. 52980. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450
Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB

9327. 120 70. 69 31. 46 8.70 34.06 6. B4 54. 00 22,84 Average
5350. 000 39.00 31. 48 8. 84 34.08 45.29 54. 00 -8.71 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.4GHz~5.58GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by 1 Jack Pol/Phase HORIZONTAL
Test Mode ! 8@2.1lac VHT8@ CH1e6(5538MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 149
115Leve| (dBuVim) Date: 2021-06-10
110
2
90
70 . ECC PART15E PEAK
Lt I3
5uFLw#wN”WerrrJﬂﬁ%ﬁkHM*wmhﬂM
30
10
5400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 57.60 31.58 B.86 34.14 63.90 68.2 -4, 30 Peak

2200. 620 91.77 31.60 8.78 34.15 98.

00 68. 20 29,80 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.4GHz~5.58GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11lac VHT8@ CH1e6(5538MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 150
11=Level (dBuVim) Date: 2021-06-10
110
90
2
70
" FCC PART1SE AV
50 1 i
30
10
5400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000 40.14 31.58 8.86 34.14 46.44 54.00 —7.56 Average
5501. 160 72.85 31.60 8.78 34.15 79.08  54.00 25. 08 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.4GHz~5.58GHz Polarization : Vertical

70

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase : VERTICAL
Test Mode 8@2.11lac VHT8@ CH1e6(5538MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 152
11=Level (dBuVim) Date: 2021-06-10
110
2
90 .

WMW

FCC PARTISE PEAK

30
10
5400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470. 000 54. 31 31.58 8. 86 34. 14 60. 61 68. 20 -7.59 Peak
5534. 460 90. 68 31. 66 8. 70 34. 17 96. 87 68. 20 28.67 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.4GHz~5.58GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11lac VHT8@ CH1e6(5538MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 153
11=Level (dBuVim) Date: 2021-06-10
110
90
2
FCC PART 1)5,)\\/
50 3 U Up\“ﬂ
30
10
5400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470.000  38.80 31.58 8.86 34.14 45.10 54.00 —8.90 Average
5563.620 72.14 31.70 8.63 34.18 T78.29 54.00 24,20 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH122 5610MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by : Jack Pol/Phase  : HORIZONTAL
Test Mode : 802.1lac VHTS0 CH122(5610MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 158
11=Level (dBuVim) Date: 2021-06-10
110)
1

90

70— FCC PART1SE F'I;AK

50

30

10

5560 5580. 5610. 5630. 5650. 5670. 5690. 57410. 5730. 5750. 5780
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5619. 400 88. 26 31.79 8. 42 34. 21 94. 26 68. 20 26.06 Peak
5725. 000 44, 32 31.96 7.80 34. 26 49. 82 68. 20 —18. 38 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH122 5610MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.1lac VHT8@ CH122(561@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-SR
Data: 159
11=Level (dBuVim) Date: 2021-06-10
110
90
1
70
N A FCC PART15E AV
50 M i 1
2
30
10
5560 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5780
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5612.360 74.14 31.78 8.47 34.21 80.18 54.00 26. 18 Average
5725.000  33.83 31.96 7.80 34.26  39.33 54.00 -14.67 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH122 5610MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode  : 802.11ac VHTS® CH122(5610MHz) Power rating: DC 5V
EuT : WIFT+BT Module
Model No. : K255B-SR
Data: 155
11=Level (dBuVim) Date: 2021-06-10
110)
1

gu ¥ T V“‘M I

70 FCC PART1SE PI;AK

50

30

10

5560 5580. 5610. 5630. 5650. 5670.

Freq Reading Antenna Cable Preamp
level factor loss factor
MH=z dBuV dB/m dB dB

5690. 5710. 5730. 5750
Frequency (MHz)

Limit Over
level level limit

dBuV/m dBuV/m dB

5780

Remark

2643, 160 89. 06 31.83 8. 28 34. 22
2725. 000 43. 43 31.96 7.80 34. 26

94. 95 68. 20 26. 79
48. 93 68.20 -19.27

Peak
Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH122 5610MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|55.56GHz~5.78GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode  : 802.11ac VHTS® CH122(5610MHz) Power rating: DC 5V
EuT : WIFT+BT Module
Model No. : K255B-SR
Data: 156

11=Level (dBuVim) Date: 2021-06-10

110)

90

iR

FCC RART15E AV

mﬂ |
30

10

5560 5580. 5610. 5630. 5650. 5670.

Freq Reading Antenna Cable Preamp
level factor loss factor
MH=z dBuV dB/m dB dB

5690. 5710. 5730. 5750
Frequency (MHz)

Limit Over
level level limit

dBuV/m dBuV/m dB

5780

Remark

2643, 380 71.00 31.83 8. 28 34. 22
2725. 000 31. 07 31.96 7.80 34. 26

76. 89 54. 00 22. 89
37.07 54.00 -16.93

Average
Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by  : dack Pol/Phase  : HORIZONTAL
Test Mode  : 862.11ac VHTS® CH155(5775MHz) Power rating: DC 5V
EuT : WIFT+BT Module
Model No. : K255B-SR
Data: 204
Level (dBuVim) Date: 2021-06-10

130 FCC BAND 4 BANDEDGE

120 /

100 2

e s LAk u——

80 k/f

40
20
5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725. 000 69. 21 31.96 7.80 34. 26 74.71 122,20 —47.49 Peak
5744. 675 95. 23 31.99 7.68 34. 27 100.63 122,20 —21. 57 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  |Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11lac VHT8@ CH155(5775MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. K255B-SR
Data: 205
130Level (dBuVim) Date: 2021-06-10
FCC BAND 4 BANDEDGE
120 /
100
2
80
60
40
20
5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000  45.61 31.96 7.80 34.26 51.11 122.20 -71.09 Average
5737.700 77.71 31.98 7.72  34.27 83.14 122.20 -39.06 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  |Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11lac VHT8@ CH155(5775MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. K255B-5SR
Data: 201
130Level (dBuVim) Date: 2021-06-10
FCC BAND 4 BANDEDGE
120 /
100 2
80
60
40
20
5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000 64.14 31.96 7.80 34.26 69.64 122.20 -52.56 Peak
5744.900  89.92 31.99 7.68 34.27 95.32 122.20 -26.88 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  |Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11lac VHT8@ CH155(5775MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. K255B-5SR
Data: 202
130Level (dBuVim) Date: 2021-06-10
FCC BAND 4 BANDEDGE
120 /
100
80 2
60
40
20
5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725.000  40.95 31.96 7.80 34.26 46.45 122.20 -75.75 Average
5737.700 72.99 31.98 7.72 34.27 78.42 122.20 —43.78 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.725GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode ! 8@2.1lac VHT8@ CH155(5775MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 207
130Level (dBuVim) Date: 2021-06-10
120
100 !
80
23 CBAND4EANDEDGE
60 i
5
Fr-tibisrten.s crmb oyt et
40
20

1

dBuV/m dBuV/m dB

5725 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5880. 5910. 5930. 5950. 5870. 6000
Frequency (MHz)

Limit Over
evel level limit

Remark

Freq Reading Antenna Cable Preamp

level factor loss factor
MH=z dBuV dB/m dB dB
5746. 725 95. 22 31.99 7.67 34. 27
5850. 000 62, 47 32.16 7.46 34. 33
5855. 000 61. 99 32.17 7.47 34. 33
5875. 000 55. 51 32. 20 7.52 34. 34
5925. 000 46. 30 32.28 7.63 34. 36

.61 122,20 —21.
.76 122,20 -b4
.30 110.80 —43
.89 105.20 —44
.85 68. 20 -16

29
44
a0
31
35

Peak
Peak
Peak
Peak
Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05

Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.725GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%

Tested by  : dack Pol/Phase  : HORIZONTAL

Test Mode  : 862.11ac VHTS® CH155(5775MHz) Power rating: DC 5V

EuT : WIFT+BT Module

Model No.  : K255B-SR

130
120

100

80

60

40

Data: 208

Level (dBuVim)

Date: 2021-06-10

20

C BAND 4 BANDEDGE

5725 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5880. 5910. 5930. 5950. 5970. 6000

Frequency (MHz)

Freq Reading Antenna Cable Preamp
level factor loss factor
MH=z dBuV dB/m dB dB

dBuV/m dBuV/m dB

Limit Over
level level limit

Remark

9737.925 77.65 31.98
2800. 000 43. 68 32.16
5855. 000 42. 85 32,17
2875. 000 37.85 32.20
2925. 000 31. 54 32.28

et
1 H
=1
w
s
w
w

.08 122.20 -39
.97 122.20 =73.
.16 110.80 -62
.23 1053.20 —61.
.09 68. 20 —31.

Average
Average
Average
Average
Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05

Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.725GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%

Tested by  : dack Pol/Phase  : VERTICAL

Test Mode  : 862.11ac VHTS® CH155(5775MHz) Power rating: DC 5V

EuT : WIFT+BT Module

Model No. : K255B-SR

130
120

100

Data: 209

Level (dBuVim)

Date: 2021-06-10

80

60

40

20

C BAND 4 BANDEDGE

5725 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5880. 5910. 5930. 5950. 5970. 6000

Frequency (MHz)

dBuV/m dBuV/m dB

Limit Over
level level limit

Remark

Freq Reading Antenna Cable Preamp

level factor loss factor
MH=z dBuV dB/m dB dB
5740. 400 88. 56 31.98 7.70 34. 27
5850. 000 58. 02 32.16 7.46 34. 33
5855. 000 56. 39 32.17 7.47 34. 33
5875. 000 50. 44 32. 20 7.52 34. 34
5925. 000 44. 37 32.28 7.63 34. 36

93.
63.
61.
a5,
49.

97 122.20 -28
31 122.20 -b8
70 110.80 —49
82 1053. 20 —49
92 68. 20 —-18

Peak
Peak
Peak
Peak
Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD

Report No.: EC2105014RF05

Test Mode :

802.11ac VHT80 CH155 5775MHz

Temperature : 21~23C

130
120

100

Data: 210

Level (dBuVim)

Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.725GHz~6GHz Polarization : Vertical
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode 8@2.11lac VHT8@ CH155(5775MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. : K255B-SR

Date: 2021-06-10

80 1

60

40

20

C BAND 4 BANDEDGE

5725 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5880. 5910. 5930. 5950. 5970. 6000

Frequency (MHz)

Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark

MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB
5812. 175 72,49 32.10 7.38 34. 31 77.66 122,20 —44. 54 Average
5850. 000 39. 61 32.16 7.46 34. 33 44.90 122,20 =77.30 Average
5855. 000 38.91 32.17 7.47 34. 33 44.22 110.80 —66. b8 Average
5875. 000 34. 42 32. 20 7.52 34. 34 39.80 105.20 —65. 40 Average
5925. 000 30. 44 32.28 7.63 34. 36 35.99 68. 20 —32.21 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 120 of 413



ch

ECLOUD Report No.: EC2105014RF05

445 Test Result of Radiated Spurious Emission (1GHz ~ 10" Harmonic)

Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal
Test Site : 3m Chamber Temp/Humi : 21°C /6%
Tested by : Jack Pol/Phase ¢ HORIZONTAL
Test Mode : B@2.11a CH36 (5188MHZ) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-5SR
Data: 223
11‘Leve| (dBuV/m) Date: 2021-06-08
110
20
70 FCa P(hiT‘lSE PEAK

FCHLPART15E AV

i " oot bung . oo
30
10
31000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freqg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

5180. 000 99. 12 31.34 8.22 33.99 104.69 68. 20 36.49 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Page 121 of 413



ch

ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH36 (5180MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 370
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
z FCC PARTASE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360.000  27.51 39.20 13.23  33.83 46.11 54. 00 -7.89 Average
10360.000 39.16  39.20 13.23  33.83 57.76 68.20 -10.44 Peak
15540. 000 22.8b 38.43 20.83 31. 52 50. 59 54. 00 —3.41 Average
15540. 000 34. 17 38.43 20.83 31. 52 61.91 68. 20 —6.29 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH36 (5180MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 226

11=Level (dBuVim) Date: 2021-06-08

110 1

90

70 ECG Pl T15E PEAK

FC{l PART15E AV

EDM

30

10

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5180.000 99.14 31.34 B.22 33.99 104.71 68. 20 36.51 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase : VERTICAL
Test Mode 8@2.11a CH36 (5180MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 372
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
2 FCC PARTHISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360. 000 24,82 39.20 13.23  33.83 43. 42 54.00 -10.58 Average
10360.000  33.76  39.20 13.23  33.83 52.36 68.20 -15.84 Peak
15540. 000 21.8b 38.43 20.83 31. 52 49. 59 54. 00 —4. 41 Average
15540. 000 31.68 38.43 20.83 31. 52 99. 42 68. 20 —8.78 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH48 (5240MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 228
11=Level (dBuVim) Date: 2021-06-08
110 1
90
70 ECG PAJlT15E PEAK
FC J’ART15EAV
mM
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5240. 000 100.863 31.39 B.41 34.02 106.41 68. 20 38.21 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH48 (5240MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 376
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
2 FCC PARTISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10480. 000  24.40  39.37 13.32  33.68 43.41 54.00 -10.59 Average
10480. 000  35.53 39.37 13.32 33.68 54.54 68.20 -13.66 Peak
15720. 000 20. 43 38.10 20.24 31. 40 47. 37 54. 00 —6. 63 Average
15720. 000 34.16 38.10 20.24 31. 40 61.10 68. 20 —7.10 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH48 (5240MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 227
11=Level (dBuVim) Date: 2021-06-08
110 1
90
70 ECG PAJLwE PEAK
FC J?ART15EAV
WM
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5240. 000 100.02 31.39 B.41 34.02 105.80 68.20 37.60 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase : VERTICAL
Test Mode 8@2.11a CH48 (5240MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 374
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
2 FCC PARTISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10480.000 26.76  39.37 13.32 33.68 45.77 54.00 —8.23 Average
10480. 000  33.83 39.37 13.32 33.68 52.84 68.20 -15.36 Peak
15720. 000 22.58 38.10 20.24 31. 40 49. 52 54. 00 —4. 48 Average
15720. 000 32.83 38.10 20.24 31. 40 29. 77 68. 20 —8.43 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH64 (5320MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 232

115Leve| (dBuVim) Date: 2021-06-08

110 1

90

70 ECC PAWLHsE PEAK

Fcc ARﬂsE AV

T ———

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5320. 000 98. 76 31. 46 8.72 34.06 104.88 68. 20 36. 68 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH64 (5320MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 378
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
2 FCL PARTISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10640. 000 23,82 39.54 13.86  33.47 43,75 54.00 -10.25 Average
10640.000  33.64 39.54 13.86  33.47 53.57 68.20 -14.63 Peak
15960. 000 21. 25 37.67 19.46 31. 23 47.15 54. 00 —6.85 Average
15960. 000 33.68 37.67 19.46 31. 23 99. 58 68. 20 —8.62 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technol
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

ogical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH64 (5320MHzZ) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 235

115Leve| (dBuVim) Date: 2021-06-08

110

20

70 ECC PARH'15E PEAK

Fcc ARﬂsE AV

R

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

9320.000 100.54 31. 46 8.72 34.06 106. 66 68. 20 38,46 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH64 (5320MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 380
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
FCL PARTISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10640. 000 22,35 39.54 13.86  33.47 42,28 54.00 -11.72 Average
10640. 000  33.51 39.54 13.86  33.47 53.44 68.20 -14.76 Peak
15960. 000 20.82 37.67 19.46 31. 23 46. 72 54. 00 —7.28 Average
15960. 000 33. 46 37.67 19.46 31. 23 29. 36 68. 20 —8.84 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technol
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

ogical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH1@e (550eMHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 112

115Leve| (dBuVim) Date: 2021-06-08

110

90

70 ECC PART1$L PEAK

Fcc PAFi‘LsE AV

WMW

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5500. 000 101.89 31. 60 8.78 34.15 108.12 68. 20 39.92 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH1ee (550eMHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 2
130Level (dBuVim) Date: 2021-06-10
120
100
80
FCC PART15E PEAK
60 3 FCC PARTISE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11000. 000  24.81 39,90 12.68  32.54 44.85 54. 00 -9.15 Average
11000.000 32.58 39.90 12.68 32.54 52.62 68.20 -15.58 Peak
16500. 000 2438 38.60 15.61 30. 53 48. 06 54. 00 —5.94 Average

16500. 000 32.83 38.60 15.61 30. 33 96. 51 68. 20 —11. 69 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by : Jack Pol/Phase  : VERTICAL
Test Mode : 802.11a CH100 (S5500MHZ) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 109
11=Level (dBuVim) Date: 2021-06-08
110)
1
90
70 ECC PART1J|L PEAK

FCC PAl '][1 S5E AV

S TR e

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5500. 000 95. 74 31. 60 8.78 34.15 101.97 68. 20 33.77 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH1ee (550eMHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 4
130Level (dBuVim) Date: 2021-06-10
120
100
80
FCC PART15E PEAK
60 2 FCC PARTASE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11000. 000 24,83 39.90 12.68 32.54 44,87 54.00 -9.13 Average
11000.000  34.12 39.90 12.68 32.54 54.16 68.20 -—14.04 Peak
16500. 000 24. 85 38.60 15.61 30. 53 48. 53 54. 00 —5. 47 Average

16500. 000 33.75 38.60 15.61 30. 33 a7.43 68. 20 —10. 77 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH1@e (550eMHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 112

115Leve| (dBuVim) Date: 2021-06-08

110
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70 ECC PART1$L PEAK

Fcc PAFi‘LsE AV

WMW

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5500. 000 101.89 31. 60 8.78 34.15 108.12 68. 20 39.92 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH116 (558@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 8
130Level (dBuVim) Date: 2021-06-10
120
100
80
FCC PART15E PEAK
4
60 P FCC PARTASE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11160. 000 24. 71 39.84 12.90 32. 67 44.78 54. 00 -9.22 Average
11160. 000 33. 82 39.84 12.90 32. 67 53. 89 68. 20 —14. 31 Peak
16740. 000 23.84 39,32 17.34 30. 31 50.19 54. 00 —3.81 Average
16740. 000 34. 48 39.32 17. 34 30. 31 60. 83 68. 20 —7.37 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by  : dack Pol/Phase  : VERTICAL
Test Mode : 802.11a CH116 (S558MHZ) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 114

115Leve| (dBuVim) Date: 2021-06-08

110
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70 ECC PART15Ji PEAK

Fcc PAR'“sE AV

suhﬁmﬂﬂwﬂw&mmﬂ%m&hvmﬁfﬂh%gﬁﬂuhwmkwumwkwuﬂuwwh“Wﬂhmﬂ**m¢”#A«*AW%*hJ bl
30
10

1000 2000. 3000. 4000. 5000. 6000

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB
5580. 000 97. 45 31.73 8. 59 34.19 103.58 68. 20 35.38 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH116 (558@MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 6
130Level (dBuVim) Date: 2021-06-10
120
100
80
FCC PART15E PEAK
4
60 2 FCC PAR TH5E AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11160.000 24.58 39.84 12.90 32.67  44.65 54. 00 -9, 35 Average
11160.000  35.15 39.84 12.90 32.67  55.22 68.20 -12.98 Peak
16740. 000 23.75 39,32 17.34 30. 31 50. 10 54. 00 —3.90 Average
16740. 000 33.17 39.32 17. 34 30. 31 99. 52 68. 20 —8.68 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 120

115Leve| (dBuVim) Date: 2021-06-08

110 +

90

70 ECC PART1SE K

7

FCC PART1

mM

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5700.000 101.23 31.92 7.94 34. 25 106. 84 68. 20 38.64 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 10
130Level (dBuVim) Date: 2021-06-10
120
100
80
FCC PART15E PEAK
4
60 2 FCC PARTI5E AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11400. 000 23.53 39.74 13.22 32. 85 43. 64 54. 00 —10. 36 Average
11400. 000 33. 46 39.74 13.22 32. 85 53. 57 68. 20 —14. 63 Peak
17100. 000 20.83 40. 44 18.39 30.08 49.78 54. 00 —4. 22 Average
17100. 000 31. 58 40. 44 18.39 30.08 60. 53 68. 20 —7.67 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 117
115Leve| (dBuVim) Date: 2021-06-08
110
]
90
70 FCC PART1SE F

WM

EAK
Fcc PART1¥IEAV

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5700. 000 95. 86 31.92 7.94 34. 25 101. 47 68. 20 33.27 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH14e (570@MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 12
130Level (dBuVim) Date: 2021-06-10
120
100
80
FCC PART15E PEAK
4
60 FCC PARTASE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11400. 000 22.70 39.74 13.22 32. 85 42. 81 54. 00 -11.19 Average
11400. 000 33. 29 39.74 13.22 32. 85 53. 40 68. 20 —14. 830 Peak
17100. 000 20. 35 40. 44 18.39 30.08 49. 30 54. 00 —4. 70 Average
17100. 000 31. 15 40. 44 18.39 30.08 60. 10 68. 20 —8.10 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 166
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PHAK
60 FCC PARTHE AV
A
40
20
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

97453. 000 100.80 31.99 7.68 34.27 106

20 68. 20 38,00 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 26
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PEAK
60 2 FCC PARTHJE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11490. 000 24.18 39.70 13.35 32.91 44. 32 54. 00 -9.68 Averasge
11490. 000 34. 95 39.70 13.35 32.91 55.09 68. 20 -13.11 Peak
17235. 000 19. 84 40.90 17.74 30.08 48. 40 54. 00 —5.60 Average
17235. 000 30. 52 40.90 17.74 30.08 29.08 68. 20 —9.12 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 163
130Level (dBuVim) Date: 2021-06-09
120
1
100
80
FCC PART15E PHAK
60 FCC PARTI5H AV
lewvl
40
20
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2745, 000 95. 88 31.99 7.68 34. 27

101. 28 68. 20 3

3.08 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH149 (5745MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 28
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PEAK
60 2 FCC PARTHJE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11490.000 24.84 39.70 13.35 32.91 44.98  54.00 -9.02 Average
11490. 000  34.75 39.70 13.35 32.91 54.89 68.20 -13.31 Peak
17235. 000 20.94 40.90 17.74 30.08 49. 50 54. 00 —4. 50 Average
17235. 000 30. 64 40.90 17.74 30.08 29. 20 68. 20 —9. 00 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH157 (5785MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 167
130Level (dBuVim) Date: 2021-06-09
120
1
100
80 L
FCQ PARTISE F'é K
60 FCT PART15£ W
=
40
20
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5785.000 102.14 32.06 7.44 34.29 107.35 68. 20 39.15 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH157 (5785MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 32
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PEAK
..
60 2 FCC PARTASE AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11570. 000 25. 75 39.56 13.55 32.98 45. 88 54. 00 -8.12 Average
11570. 000 35. 53 39.56 13.55 32.98 55. 66 68. 20 —12. 54 Peak
17355. 000 20. 32 41.31 16.99 30.08 48. 54 54. 00 —5.46 Average
17355. 000 31.75 41.31 16.99 30.08 29.97 68. 20 —8.23 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi 21 C /6%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH157 (5785MHz) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 168
130Level (dBuVim) Date: 2021-06-09
120
1
100
80
FCQ PART15E PHAK
60 FCT PART‘TSé W
40
20
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2785. 000 96. 07 32.06 7. 44 34. 29

101. 28 68. 20 3

3.08 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11a CH157 (5785MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 30
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PEAK
60 Z FCC PARTHSE AV
¥
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11570.000 24.75 39.56 13.55 32.98 44.88 54.00 -9.12 Average
11570.000  34.13 39.56 13.55 32.98 54.26 68.20 -13.94 Peak
17355. 000 20,75 41.31 16.99 30.08 48. 97 54. 00 —5.03 Average
17355. 000 30. 95 41.31 16.99 30.08 29,17 68. 20 —9.03 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 174
130Level (dBuVim) Date: 2021-06-09
120
1
100
80 [
FCC PART15E PERK
60 FCC PART15 ;Lv
=
40
20
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5825.000 99.16 32,12 7.41  34.31 104.38 68.20 36,18 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 36
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PEAK
A
60 ) FCC PARTA5E AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11650. 000 24. 62 39.40 13.76 33. 04 44. 74 54. 00 -9.26 Average
11650. 000 34. 15 39.40 13.76 33. 04 54. 27 68. 20 -13.93 Peak
17475. 000 20.94 41.72 16.25 30.08 48. 83 54. 00 —5.17 Average
17475. 000 31. 40 41.72 16.25 30.08 29.29 68. 20 —8.91 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical
Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 171
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCQ PART15E PEjK
60 FCCT PARTI5ERV
A
40
20
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5825. 000 92. 63 32.12 7.41 34. 31 97. 85 68. 2 29.65 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11a CH165 (5825MHz) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 34
130Level (dBuVim) Date: 2021-06-09
120
100
80
FCC PART15E PEAK
A
60 ) FCC PARTA5E AV
40
20
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11650. 000  23.95 39.40 13.76 33.04 44,07 54.00 -9.93 Average
11650. 000  34.15 39.40 13.76 33.04 54.27 68.20 -13.93 Peak
17475. 000 20. 64 41.72 16.25 30.08 48. 53 54. 00 —5. 47 Average
17475. 000 31.74 41.72 16.25 30.08 99.63 68. 20 —8. 57 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by : Jack Pol/Phase  : HORIZONTAL
Test Mode : 802.11n HT20 CH36 (5180MHz) Power rating: DC SV
EuT : WIFI4BT Module
Model No.  : K255B-SR
Data: 242
115Leve| (dBuVim) Date: 2021-06-08
110
1
90
70 ECC Pl. T15E PEAK

FC{l PART15E AV

“M

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5180. 000 98. 81 31. 34 8. 22 33.99 104.38 68. 20 36. 18 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode : 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 384
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
2 FCC PARTHISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360.000 24.86  39.20 13.23  33.83 43.46 54.00 -10.54 Average
10360. 000  36.73 39.20 13.23  33.83 55. 33 68.20 -12.87 Peak
15540. 000 21.82 38.43 20.83 31. 52 49. 56 54. 00 —4. 44 Average
15540. 000 33.52 38.43 20.83 31. 52 61.26 68. 20 —6.94 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by Jack Pol/Phase VERTICAL
Test Mode 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 239

115Leve| (dBuVim) Date: 2021-06-08

110

90

70 ECG PLaﬂsE PEAK

FCUPART15EAV
50 M
(WP ML s
30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
5180.000 97.91 31.34 B.22 33.99 103.48 68.20 35.28 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(6GHz~18GHz Polarization : Vertical

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by 1 Jack Pol/Phase : VERTICAL
Test Mode : 8@2.11n HT20 CH36 (5130MHZ) Power rating: DC 5V
EUT : WIFI+BT Module
Model No. : K255B-SR
Data: 382
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
il
2 FCC PARTHISE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360.000  25.59  39.20 13,23 33.83 44.19  54.00 -9. 81 Average
10360. 000  35.62 39.20 13.23 33.83 54, 22 68.20 -13.98 Peak
15540. 000 20,72 38.43 20.83 31. 52 48. 46 54. 00 —5.94 Average
15540. 000 35. 20 38.43 20.83 31. 52 62.99 68. 20 0.2 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AATL-K255B-SR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(1GHz~6GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 21°C/60%
Tested by 1 Jack Pol/Phase ¢ HORIZONTAL
Test Mode ! 8@2.11n HT20 CH48 (5240MHZ) Power rating: DC 5V
EUT ! WIFI+BT Module
Model No. : K255B-SR
Data: 243

115Leve| (dBuVim) Date: 2021-06-08

110 1

20

70 ECC PART1SE PEAK

FCQ|PART15E AV

WW

30
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

9240. 000 100. 26 31.39 8.41 34.02 106.04 68. 20 37.84 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com
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ECLOUD Report No.: EC2105014RF05
Test Mode : 802.11 n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal

Test site : 3m Chamber Temp/Humi : 19 C/60%
Tested by Jack Pol/Phase HORIZONTAL
Test Mode 8@2.11n HT20 CH48 (5240MHZ) Power rating: DC 5V
EUT WIFI+BT Module
Model No. K255B-5SR
Data: 386
11=Level (dBuVim) Date: 2021-06-09
110
90
70 FCC PART1SE PEAK
4
2 FEC PARTHSE AV
50
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10480. 000 25. 43 39.37 13.32 33. 68 44. 44 54. 00 —9.56 Average
10480. 000 37. 26 39.37 13.32 33. 68 56. 27 68. 20 -11.93 Peak
15720. 000 22. 49 38.10 20.24 31. 40 49. 43 54. 00 —4. 57 Average
15720. 000 34. 87 38.10 20.24 31. 40 61.81 68. 20 —6.39 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AATL-K255B-SR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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